since 1986

-

@'I"eql, B

Laboratorio de ﬂ o

Fumo e Fogo

FIRE REACTION TESTS
SONAE - INDUSTRIA DE REVESTIMENTOS, S.A.

TEST REPORT Nr LFF.2019.048.02



Blank page



Laboratério de Fumo e Fogo
Test Report Nr LFF.2019.048.02

3/14
0 Document Control and Identification
0.1 Document Identification
Project Ll — - -
Document Name Test Report Nr LFF.2019.048.02
Document File Name — -
0.2 Version Control
Version Editio_n_ T_[_Eevi'sion Ijated Description Approved by
1 1 |0 2019-04-10 Original version JMG
I
0.3 Author(s)
Name L ~ [mitals |
_Anabela Martins - Laboratory Technician — AM
. _ !
0.4 Reviser(s)
Name = s _ i ) Initials
José Mesquita Guimaraes — Technical Director of the Laboratory JMG
0.5 Laboratory Technician(s)
Name 'l __ B : Initials —|
_Bruno Nogueira — Laboratory Technician - e i
0.6 Distribution list
Na_nie | O | Initials Entity N i
Laboratério de Fumo e Fogo LFF INEGI -
| L Sonae - Inddstria de Revestimentos,
S.A

INEGI ~ Instituto de Ciéncia e Inovacdo em Engenharia Mecénica e Engenharia Industrial
Campus da FEUP | Rua Dr. Roberto Frias, 400 | 4200-465 Porto | PORTUGAL
Tel: +351 22 957 87 10 | Fax: +351 22 953 73 52 | E-mail: inegi@inegi.up.pt | Site: www.inegi.up.pt

The presented resulis refer exclusively to tested specimens.
This documert may not be reproduced, except in its integrity, without permission in writing from INEGL.
1.543.06



‘Laboratério de Fumo e Fogo
Test Report Nr LFF.2019.048.02

4/14

0.7 Identification

Client: Sonae - Industria de Revestimentos, S.A.

Address: Lugar do Espido - Via Norte
4470-177 Maia

Request: Tests according to standard EN 13823:2010 A1 November 2014

Request Reference: PE30190306

Request Date: 2019-03-22

Material Reference: Surforma HPL HGF Kraft Fire Retardant (0.8 ~ 1.2 mm)

Reception Date: 2019-03-15

Test Date: 2019-03-25 and 2019-03-27

Report Date: 2019-04-10
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1 - Introduction

This report refers to exploratory fire reaction tests and the potential classification of

materials with the reference "Surforma HPL HGF Kraft Fire Retardant (0.8 - 1.2 mm)".

2 - Methodology

Test Test procedure

Reaction to fire tests for building products.
Building products exposed to the thermal EN 13823:2010
attack by a single burning item. A1 November 2014

3 - Specimens

3.1 - Dimension and conditioning

The specimens were prepared by the client, having the following dimensions:

Reference Length (mm) Width (mm) Thickness (mm) Mass (g)
LFF.2019.048.01 1502 1001 0.8 1510
LFF.2019.048.02 1502 500 0.8 840

Prior to testing, the specimens were conditioned for a period of 240 hours at 23 * 2

°C and 50 £ 5 % relative humidity, having met the constant mass criterion.

3.2 — Mounting of specimen

Specimens were tested free standing according (according to 5.2.2.a of the norm
EN 13823).

The presented results refer exclusively 1o tested specimens.
This document may not be reproduced, except in its integrity, without permission in writing from INEGI.
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4 - Results
Specimens LFF.2019.048.01
and
LFF.2019.048.02
FIGRA o2m1 (W/s) 109.9
FIGRA o.M (W/s) 109.7
THR s00s (MJ) 2.4
LFS (m) No
FIRE BEHAVIQUR A2/B
SMOGRA (m?/s?) (%) 13.4
TSP ¢00s (M?) (*) 27.4
SMOKE PRODUCTION s1
FLAMING DROPLETS/PARTICLES No
FLAMING DROPLETS d0

FIGRA: Fire growth rate THR: Total heat release LFS: Lateral flame spread  (*): With smoke correction

SMOGRA: Smoke growth rate  TSP: Total smoke production

TNR: Threshold not reached

The test results relate to the behaviour of the test specimens of a product under the

particular conditions of the test; they are not intended to be the sole criterion for assessing

the potential fire hazard of the product in use.

5 — Limitations

This document does not represent any type of approval or certification of the

product.

This document is valid for 5 (five) years.

Porto, April 10, 2019

LFF - Lahor .mrme Fumo e Fogo J

José Mesquita Guimaraes
Laboratory Technical Director

The presenied results refer exclusively to testeo specimens.
This document may not be reproduced, except in its integrity, without permission in writing rom INEGI.
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ANNEX 1

Photographs

The prasented resutts r2fer exclusively to lesleo specimens,
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Figure 1 — View of mounting. Figure 2 - SBI test .

The presented results refer exclusively to tested specimrens.
This document may not be reproduced, except in its integrity, withoui permission ir writing from INEGL.
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ANNEX 2

SBI Test Report

The presenled resutts refer exclusively o tesiea specimens.
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Regort produced with the Firé Tesng Yechnology SEICaC software

SBI Test Report |
Laboratory name DeEG] - LFF
Frename CASBICALO\DATAL1SQ30G10 %1
Report identfcation LFF.AN9.048
Standard used  EN 13823:2010 Basehng doct temperaiure 294 13 & Motiwd Conglaat mess
Date of test 27{03/2019 Ambzent temperatore [J3M4X i ntervd 288 housrs
Date of report U319 Amnbiant pressure 101.154 kPa | Mass 1 5og
E 7.2 Myms Reokine humidly 6%, Mass 2 &g
Terperature %
mr;m specifications Baszing comdiions £ SO%
it .83 Baseline ambiert oxyoens  X0.713%
kp 1.08 Baseline cooygen 20951%
Cuct diameter 0315 m Bassling carhor: St 0.0511%
G2 calbration delary tme 1is Basele smoke 100.00%
CD2 calibration e 13s
Specimen
Thickness 0.8 mm Mounts , g
Hisow 1306 bgress » tig method s,mz_‘zz; ® EN 13823:2002
Surface mass/ves 208 kgim? Fuied o substrate? No
Specimen number )| Fhdng metho Wk
Date of arrival 15/03/2019 Sybstrate none
Manudacturer SONAE INDUSTRIA DF REVESTIMENTOS SA

Sponscr SONAE INDUSTRIA DE REVESTIMENTOS SA
H

Tew: drifts Buimer dataits

Yrutad Fnai Change Bumes HRR 27 867 kW
Oneygen 20.951% 20.929%, 0 02% Bamer HER sidt. dev G471 bW
ooz D.091% 0.103% D.012% Burmer Q024N ratic 0 &7
Smoks 100.09% 9 42% 0.607 Burner 5P 0.024 m¥js
Exposirs time. 11544 b St b 00w
Synchronbation details Otiver checks
Duct temp. dropped by 2.5 X from baseline of 31972 K ot M3 5 Mrimam Oud fom DA m')s
Cheygen rose by 0.05% From basehine of 20 640% at 300 § Maximum duct flow 0.558 m'/s
€02 dropped by 0.02% from beseiine of 0.340% & 303 3 Mo T/C fallure

Classification results
FIGRA{D.2) 1099 W/s 5t 390 &
FIGRAIGA) 1D97Wiast¥is
THR{600) 2.4 M)

SMOGRA 134 mifs? 20 383 %
TSP{60D) 274 mi

Recorded events

LFS o sdge?
FOP farming <= 1057
FOF faming > 1087

Surfats Nashas? No, Faling specimen parts? Mo, Smoke not entering hood? No

FMutusl Tdng of backing hoard faled? No: Distortoe /oollapee of specmen ¥ hic

Alartest commsnty

The st mulis malats o Unr Datigeivinr of the st spacimens

for smseaing the ottt fre i of the pradiat. in e,

mmmumw%smumnmw-.umm
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feport prochiced sith 1 Pry Testing Technology SEICsk soffwars gt 7
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SBI Test Report
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Flisname CASEICALC\DATA 900G 10 Bwy

Repoet identificastion LF¥. 10V9.048
Product identification SURFORMA KRAFT FIRE RE TARDAMT
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Repost produced with B Fire Testing Tacweiopy SHICK software page 1
=S
SBI Test Report
Labordory name INEGT - UFF
COperator Bruno Noguera
Flename CASBICAM DA TAV D310 RWY

Report identification LF.IR8.04%5
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